
CamScanner

https://v3.camscanner.com/user/download




Bureau of Research, Testing and Consultation (BRTC)

To check authenticity of this reporl, please scan the QR Coce,
Alternatively, please visit http,t/br1c,mme,buet.ac, bd,

Department of l\4aterials and Metallurgical Engineering (tvll\4E)

Bangladesh University of Engineering and Technology (BUET)

Client

Client's Reference
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TEST REPORT

Sa mple Description
mm2
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Observations'

Passage of Flame and Smoke
Maximum Temperature at

Unexposed Side (oC)
Post Test
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Fig" 2 Section of the block wall showing cracks in the concrete blocks.
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Client

ient's Reference

BRTC Reference

Subject

Sample Condition

Mr. Mohammad Anwarul Alam
Manager-Brand & Marketing
Eco-Friendly Green Bricks Ltd.

Nil; Date 2410212022
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Test of Autoclaved Aerated Concrete
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Please note: The client supplied the sample and the result given herewith conesponds to the sample tested only, The Depadment of Materials and Metallurgical
Engineeing'of BUET takes no rcsponsibility regarding the misidentifintion, if any, of the sample.
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Dimension 600 mm x 250 mm x

1. Thermal Conductivity

Sound Absorption (Test2.

Sa mple Description
Sample

Test Method
Thermal Conductivity

Average Thermal

Conductivity

w/(rn K) w/ (m K)

Autoclaved Aerated Concrete

Block 2

(600 mm x 250 mm x 200 mm)

0.11

0.110.11

a,t2

Wall
Size

Maximum Sound

recorded at source

Maximum
Sou nd

Tra nsmitted
throush Wall

Tra nsmission

LossSample Description

,mm mm dB %

Un-plastered Brick

'Wall with
Autoclaved

Aerated Concrete

Block

L42A x

1200

.l

250 67 35

\\

M,t-ll+6/+M
€o.3.P?

Dr. Mahbub Hasan
Professor and Head

Page 1 of 1

Department of [/ME, Old Academic Building, , BUET,01 2350
$+880 1741 362 504 tl+AgO 2 5516 7228-57 Ext 7629 brtcmme@m me. buet.ac. bd

Autoclave Concrete Block

L

ASTM D 7340
(Lee's Disc Method)
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Th ic kness
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Measu ring
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dB
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